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1. NO : CT20-015531E
2. Client
O Name : HYUNDAI L&C

6091-1403-1010-2523

TEST REPORT

O Address : 26, Eulji-ro 5-gil, Jung-gu, Seoul, 04539 Republic of KOREA

3. Date of Test :  2020.02.03 ~ 2020.03.03
4. Use of Report : Quality Control
5. Test Sample : HANSTONE
6. Test Method
(1) KS F 4739:2016

Tested By

Affirmation ;
Name : Kim Eung Gu

Qint s

Technical Manager e a
! ‘-' 1
(|

Name : Kang Byung Chul 2 Al

This report is not accredited by KOLAS.

Our report apply only to the standards or procedures identified and to the sample(s) tested unless otherwise specified. The test
results are not indicative of representative of the qualities of the qualities of the lot from which the sample was taken or of
apparent |y identical or similar products. The results of using only a portion of this report cannot be guaranteed. The
authenticity of this test report can be checked on KCL website(www.kcl.re.kr).

Korea Conformity Laboratories

2020.03.03
President Yoon, Kap Seok %+~ . Jzafﬁwl <

Result Inguiry : 40, Yeongudangi-ro, Ohchang—Eup, Cheongwon-Gu, _G‘nébngiu—si-, Chungbuk, Korea (82-43-718-9054)
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TEST REPORT

No : CT20-015531E

7. Test Results

1) HANSTONE

Test Item(s) Unit Test Test Results Remark Loc.
Method

Specific gravity = (1) 2.32

Absorption % (n 0.04

Bending strength N/mad (1) 43.1 A
Stain resistance(3% Hydrochloric acid) = (1) Pass

Stain resistance(3% Sodium hydroxide) - (n Pass E

Local compression strength N/m &) 5.2

Impact strength - (1) Pass B
Abrasion resistant % (1) 18.5

# Location

A 1 26-34,Gajeongbuk-ro, Yuseong-Gu, Daejeon, Korea
B : 37, Buganggeumho-ro, Bugang-myeon, Sejong-si, Korea

End of Report ———
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